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H14 - 8.5 x 19mm
Flat Washer (4)

(Not to Scale)
Allen Wrench (1)

H9 - 12 x 3.5mm
Phillips Round Head Screw (56)





Must be flush

Support block
must face down

Important note:
Groove from Parts
J, N & L must be
align before tighten
H1 bolts.

Important note:
Do NOT tighten
H5 bolts.
Finger tighten only.



Important note:
Groove from Parts
J, N & L must be
align before slide
Part R into groove.



Must be flush



H9
H9 Phillips Round Head Screw - 16 pcs

Phillips Round Head Screw (H9).
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Important note:
H9 Screws must be
screwed straight.

Must be flush

Must be flush



Important note:
This step requires help
from another adult.



5

2 pcs



H1 Phillips Flat Head Bolt - 4 pcs
H13 Allen Head Bolt - 4 pcs
H14 - Flat Washer - 4 pcs
Phillips Screwdriver

Attach Upper Cabinet Assembly to Lower Cabinet Assembly using 4 pcs Allen Head Bolts
(H13), 4 pcs Flat Washer (H14) and 4 pcs Phillips Flat Head Bolts (H1)
See Figure 10. Tighten, but do Not over tighten or strip our H14 & H1 Bolts.
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H9 Phillips Round Head Screw - 26 pcs

Phillips Round Head Screw (H9).

Top Part F must flush
with bottom part of

Part S.
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This is UP



Ref Part# Descrip on Qty

A E650FSBK-A Lower Le  Side Panel 1 
B E650FSBK-B Lower Right Side Panel 1 
C E650FSBK-C Top & Bo om Shelves 2 
D E650FSBK-D Middle Shelves 2 
E E650FSBK-E Base Cross Panel 1 
F E650FSBK-F Lower Back Cover 1 
G E650FSBK-G Door Panel 1 
J E650FSBK-J Upper Le  Side Panel 1 
K E650FSBK-K Upper Right Side Panel 1 
L E650FSBK-L Upper Sec on Bo om Panel 1 
M E650FSBK-M Dartboard Anchor Panel 2 
N E650FSBK-N Upper Panel 1 
P E650FSBK-P Upper Sec on Arched Front Panel 1 
Q E650FSBK-Q Dartboard 1 
R E650FSBK-R Front Ba Panel 1 
S E650FSBK-S Upper Back Cover 1 
T E650FSBK-T Tilt-Down Door Panel 1 

H1 E650FSBK-H1 40 x 5mm – Phillips Flat Head Bolt 24 
H2 E650FSBK-H2 25 x 6mm – Panel Bolt 4 
H3 E650FSBK-H3 Panel Bolt Lock 4 
H4 E650FSBK-H4 20 x 6mm – Wood Dowel Pin 16 
H5 E650FSBK-H5 18 x 6mm – Allen Head Bolt 2 
H7 E650FSBK-H7 16 x 5mm – Pivot Pin 2 
H8 E650FSBK-H8 Door Hinge 3 
H9 E650FSBK-H9 12 x 3.5mm – Phillips Round Head Screw 56 

H10 E650FSBK-H10 Door Magnet 1 
H11 E650FSBK-H11 Door Magnet A achment 1 
H12 E650FSBK-H12 10 x 3.5mm – Phillips Flat Head Screw 5 
H13 E650FSBK-H13 25 x 8mm – Allen Head Bolt 4 
H14 E650FSBK-H14 8 x 19mm – Flat Washer 4 
H15 E650FSBK-H15 Allen Wrench 1 

 

E650FS-BK



Ref Part# Descrip on Qty

A E650FSBK-A Lower Le  Side Panel 1 
B E650FSBK-B Lower Right Side Panel 1 
C E650FSBK-C Top & Bo om Shelves 2 
D E650FSBK-D Middle Shelves 2 
E E650FSBK-E Base Cross Panel 1 
F E650FSBK-F Lower Back Cover 1 
G E650FSBK-G Door Panel 1 
J E650FSBK-J Upper Le  Side Panel 1 
K E650FSBK-K Upper Right Side Panel 1 
L E650FSBK-L Upper Sec on Bo om Panel 1 
M E650FSBK-M Dartboard Anchor Panel 2 
N E650FSBK-N Upper Panel 1 
P E650FSBK-P Upper Sec on Arched Front Panel 1 
Q E650FSBK-Q Dartboard 1 
R E650FSBK-R Front Ba Panel 1 
S E650FSBK-S Upper Back Cover 1 
T E650FSBK-T Tilt-Down Door Panel 1 

H1 E650FSBK-H1 40 x 5mm – Phillips Flat Head Bolt 24 
H2 E650FSBK-H2 25 x 6mm – Panel Bolt 4 
H3 E650FSBK-H3 Panel Bolt Lock 4 
H4 E650FSBK-H4 20 x 6mm – Wood Dowel Pin 16 
H5 E650FSBK-H5 18 x 6mm – Allen Head Bolt 2 
H7 E650FSBK-H7 16 x 5mm – Pivot Pin 2 
H8 E650FSBK-H8 Door Hinge 3 
H9 E650FSBK-H9 12 x 3.5mm – Phillips Round Head Screw 56 

H10 E650FSBK-H10 Door Magnet 1 
H11 E650FSBK-H11 Door Magnet A achment 1 
H12 E650FSBK-H12 10 x 3.5mm – Phillips Flat Head Screw 5 
H13 E650FSBK-H13 25 x 8mm – Allen Head Bolt 4 
H14 E650FSBK-H14 8 x 19mm – Flat Washer 4 
H15 E650FSBK-H15 Allen Wrench 1 

 






